v psposstenn NS | JF) ER AR

Power Your Dream Bf 2% fii

SFAE)es
PARTS CATALOGUE

F20E(F15E)EFI [BMA{EW)

FIN BN DB D B RN F]
SUZHOU PARSUN POWER MACHINE CO.,LTD



H >k
CONTENTS

B D 1-2

BRACKET 1 - — — — — — = — — = — — — — — — — — — 1~2

E B 3-4

BRACKET 2 -— — — = — = — = — = — — — mmmm m o — 3~4

BLASG oo 5~6

STRERING ——— —— — = —— = — — — — —m mm— —m o m e — - 5~6

L 7-8

UPPER CASING - — — — = — = — = — — — — — m —m m —m o — 7~38

A A it e 9~11
BOTTOM COWLING ——— ————— ——— —— —— —— — —— — — — — — — — — — — — — — — — — —9~11
e 12~ 14
CONTROL SYSTEM - — —— — = — — = — — — — — m — m —m —— e m—— 12~ 14
ATFEERREHRE 1 —————— — 1517
LOWER CASING & DRIVE 1 — — — —— —— — = — — — — — — — — — — — — — — — — —15~17
ATHERRIEARSE 2 ————— oo 1819
LOWER CASING & DRIVE 2 - — — — — — — = — — = — — — — — — = — = — — — — — —— — — 18~19
A e b 20~21
BLECTRICAL 1 — — — — = — — = — = — — — = — — — o — — 20~21
R i e it 22~123
BLECTRICAL 2— — —— — — — — — = — = — = — = — — — o — —22~123
T — 24~125
INTAKE- — = — — — = — = = — — — mm m e — 24~25
A==~ — 26~27
CYLINDER HBAD - — — — — = — — = — — = — — = — — — — — — 26~ 27
A ———— ———mmmm mmmm e m - 28~ 29
CRANKSHAFT & PISTON - — — — — — — — — — = — — — — — — — — — = — — — — — — — 28~ 29
B —————————mmmmmm e m e m - — 30~31
CRANKCASE — — — = — — = — — — — — mmm —m o m — 30~31
Pfpdl ———— — o — m o m 32~ 33
CAMSHAFT — — — — = — = — — — — m — m m — 32~ 33
B[] ————————mmmmmm e m e m - — 34~35
VALVE — = — = — — m m m o m o m e m - — 34~35
T 36~ 38
FUBL SYSTEM — — —— — = —— = — = — = — — — — mm—m—m o — o — o — - ———— — 36~ 38
A BAE ——— - T T 39 ~ 40
STARTER ASSY - — - — = — = —— = —— — — mmm o m - 39 ~ 40
L i 41~ 42
TOP COWLING ASSY - —————— — = —— = —— — — — — ——m o m—— - 41~ 42
MR — 43~ 44

ELECTRIC OIL PUMP ASSY— — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — 43~ 44



A — ——————— e m e m — 45~46

OUTER FUEL TANK - — — — — — — — — — — — — — — — — = — — — — — — — — — — 45 ~ 46
SYBUYE — — 47~49
CONTROL BOX ASSY — — — — — — — — — — — — — — — — — — — — 47~ 49
RARAR B ) ————— - m e m e m 50~ 51
CYLINDER HEAD ASSY (REPATE XIT) — - — -~~~ ————————————— — —— —— — — — 50~51
B AME BB —— e 52~53
ENGINE ASSY (REPARE XIT) -~ - — -7~~~ —————————————— ————— — —— 52~53
e 54~ 55
APPENDIX 1 (REPARE KIT) - - - - - —"—"————— ————— — — — — — — — — — — — — — — — — - 54 ~55
L 56~ 57
APPENDIX 2 REPARE XKIT) —f—F— (= = — — — — — — — — — — — — — — — 56 ~57
B o S L~

PARTS CATALOGUE INDEX — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — —1~N



PAGE 1 OF 57

F20B (F15B) BFI E4-F4t

FhAH  HE

PARTS NAME:

BRACKET 1




F20E (F1SE)EFI ZHFM | pack 2 08 57
FHGAR B2 1
PARTS NAME: | BRACKET 1
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE | R4S e LIARCY EEARED $8 &

1 [F15-01010007 fREREH NUT )

1 [F15-01010003 TALE R PLATE 1

3 |F15-01010001 RERENLEE BOLT, CLAMP BRACKET 1

4 |6B/T818-M6x8 TFEA LEATNGx SCREW M6x8 1

5 [6B/1896-5 FrogEs CIRCLIP § 3

6 [F20-01010301L RELE (K) BRACKET, ROTARY (L) 1 L

F20-01010301 ¥R (8) BRACKET, ROTARY (S) S

7 [F15-00010311 HEXEREAE BUSH, NYLON !

§  [F15-01010302 REXREEHE BUSH, ROTARY BRACKET )

9 |F15-01010002 BERA4E WASHER, NYLON )

10 [F15-01010100 ERERRAH LEFT BRACKET ASSY 1

1 [F15-01010200 Rk B RIGHT BRACKET ASSY 1

12 [F25-01010104 Tk R e AT SCREV, CLAMP )

13 [P4-01010004 L ES R HANDLE )

14 [F4-01010005 FERUE R R4 RIVET, CLAMP HANDLE )

15 [P4-01010003 Rtk BE & CLAMP PLATE )

16 [6B/T6170-M6 KEER NUT M6 |

17 [6B/T97.1-6 T4 WASHER 6 1

18 [F15-01010202 EHNEA TIGHTWIRE , EARTHING 1

19 [6B/T5783-M8x12 NAEA81) BOLT M8x12 )

20 [F15-01010306 aldnts LEVER, ANGLE ORIENTATION |

1 [F15-01010316 RERERKE LONG SHAFT, LOCK ANGLE 1

20 [1B/T9740. 1-M6 AR ARG OILER M6 1

23 [6B/T5782-M6x145 X EEBM6x145 BOLT M6x145 1

24 [F15-01010305 AEREFRAMH TILT CLAMP HANDLE ASSY 1

25 [F15-01010313A RELEAE SUPPORT ASSY 1

26 [F15-01010308 AELEREE BUSH 1

T [F15-01010309 AELERLR WASHER, NYLON 2

28 [F15-010103124 AELERS SHART, SUPPORT |

29 |6B/T818-5x6 + 5K L ATNSx6 SCREN M6 !

30 [F15-01010307A HETRER LINK ROD ]

30 [F15-01010304 fE T RERE SPRING 1

3 [F15-01010006 PR BUSH 1

33 [F15-01010317-3 RN SHORT SHAFT, LOCK ANGLE |

3 [F15-01010317-2 fa B R BRACKET, LOCK ANGLE 1

35 [F15-01010317-1 BESENE INNER BRACKET |

36 [F15-01010315 AEYEREE SPRING, TORSION |

3 6B/T8964 FothEd CIRCLIP 4 1

38 [F15-010103148 AESREREE SPRING, TENSION !

39 [F15-01010400 A5 RALAT 41 LIMITATIVE ROD ASSY !




PAGE 3 OF 57

F208 (F15E) BFI F4-F4t

o =
o=
RS =
3£ | &
| =
| o,
A=
| =




F20E (F15E) EFI ifk%ﬂﬂ PAGE 4 OF 57
FUELRK | HE 2
PARTS NAME: | BRACKET 2
[SK. [PART NO. DESCRIPTION DESCRIPTION TY REMARKS
$HEE  |RHGRY FHAR (X FHAK D & £t
1 [F20-01010000L ERAEAE K HELM BRACKET ASSY L 1 L
F20-010100008 315 3 g ) HELM BRACKET ASSY § S
2 |GB/T900-M10x1. 25482 | ML MEAEMI0K1, 25x82 BOLT STUD M10xL., 25182 )
3 |6B/TS783-M8x30 7 ERN8X30 BOLT M8x30 )
4 |6B/197.1-8 TS VASHER 8 7
5 [F20-02020200 e LT ABSORBER ASSY, DOUBLE HOLE | 1
6 [F20-00000005 5 PLATE 1
T |6B/T6I70-M10x1.25 |74 BML0K1. 25 NUT ML0x1. 25 )
8 [F20-01030000 R STRERING FRICTION ASSY 1
9 [F20-01030001 H R KA FIXED PLATE A 1
10 |6B/T97.1-5 T4ES VASHER 3
11 |6B/T5783-¥5x14 N A5x4 BOLT MSx14 3
12 [F20-01030002 BREY SCREN, ADJUSTING 1
13 [F20-01030008 #4) WASHER A 1
14 [F20-01030003 i A WASHER A y
15 [F20-01030004 REFH HANDLE, ADJUSTING 1
16 [F20-01030005 Hits JACKET, HANDLE 1
17 [F20-01030006 RAE&R WASHER, NYLON 1
18 [F20-01030007 ER% FRICTION 2
19 [F20-01030010 #45B VASHER B 1
20 [F20-01030009 B 4B FIXED PLATE B 1
21 (cB/T889. 1-M10x1.25 ARk~ A4 RERUI0x1. I5LOCK NUT M10xL. 25 1
22 |0B/T5783-M5x20 A5 X20 BOLT M5x20 1
23 [F15-01000003 REIR 4R WASHER, ROTARY BRACKET 1
24 |F15-01000001 KELRL4E BUSH, ROTARY BRACKET 1
25 [F15-01000002 AR R PLATE, LOCK 1
26 [F15-01010303 HRAREHE SEAL, LOCKING BOLT 1
21 (6B/T5787-H6x20 ik 2 E R ARM6x20 BOLT N6x20 1
28 [F15-01000004 RETETHE BUSH, ROTARY BRACKET 1
29 [6B/T3452. 1-p30xp3. 55 [FAIEOH M030x03. 55 0-RING ¢30x¢3. 55 1
30 [F15-01000006 RETETAE VASHER, ROTARY BRACKET 1
31 [F20-00000002 EERRSA DAMPER A )
3 [F20-00000003 EERE LB DAMPER B y
33 [F20-00000001 BERNE COVER, ABSORBER 2
34 [6B/1617748 Nk LT NUT M8 4
35 [F20-00000004 KBS DAMPER FRONT 1
36 (CB/T5782-M8x105 A8 x 105 BOLT M8x105 )
37 |6B/T5782-H8x85 ™ F R HBx8S BOLT N8x8 2
3 [F20-02000002 BRAE BARTH WIRE 1
39 (CB/197.1-6 TR WASHER 6 1
40 |6B/T5783-M6x10 AR B6x10 BOLT Méx10 1




FL0B (F15E)EFT EMEFM | ek s or s
TAEEG |BhA4
PARTS NAME: | STEERING




F20E(FISB)EFI ZFM | meesor s
FHELE  |BEZ4
PARTS NAME:  |STEERING
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE | R4S EAR () AR GED) %% &

1 [F20-01020200 ERFREREAHK GRIP ASSY, TILLER HANDLE 1

) (6B/T820-M5x25 + 2R L ATMSxDS SCREW M3X25 |

3 (B/T848-10 N0 WASHER 10 1

& [F4-01090007 RE#%E SPRING 1

5 [F4-01090006 WE BUSH 1

6 [F4-01090003 RIS FRICTION, TILLER BANDLE 1

T [F15-01030100 FAITFAH% THROTTLE LEVER ASSY |

8 |0B/T3783-M6x20 NEER N6x20 BOLT M6x20 )

9 [F15-01030005 ¥EITREER FIXED PLATED, THROTTLE 1

10 [P4-01090401 B A% STOPER, HANG ROPE ASSY |

11 [T40-01020101 LSBT AU ENGINE STOP SWITCH ASSY |

12 [F15-01030200 BARE A KNOB ASSY, FRICTION ADJUSTING| 1

13 [6B/T91-1. 6x12 Fo4 1612 COTTER PIN 1. 6x12 {

14 [P4-08000014 14 MARK 14 |

15 [F4-08000016 F16 MARK 16 |

16 [F15-01030001 EREM TILLER HANDLE 1

17 [F15-01000007 iz (B) BUSH, HANDLE 1

18 [F15-01000008 HELE WAVE WAHSER )

19 [F15-01000009 WEHF LB WAVE WAHSER )

20 [F15-01000012 HERALE WASHER, NYLON {

0 [F15-01000011 FHHE () BUSH, HANDLE 1

22 [F15-01000013 FREMMR PLATE, HANDLE |

25 |6B/T889. 2-MI0xL. 25 [~ A4t B BRI 0xL. 25 LOCK NUT M10x1. 25 1

24 [F20-01020100 i | TR A THROTTLE CABLE ASSY )

25 |0B/T823-Mex16 28N L EATM6x16 SCREW M6x16 5

2% [6B/T97.1-6 T4 6 WASHER 6 7

27 [F20-01000003 fRFE COVER, BRACKET |

28 [F8-08000010 Gl MARK, GEAR SHIFT |

29 [F20-01000001 AEHRE JACKET, RUBBER |

30 (6B/T5783-Mex14 NEER Mox14 BOLT Méx14 1

31 [F20-01000002 WEER PRESSING PLATE |

3 (6B/T5783-M6x25 NAER M6x2S BOLT M6x25 |

33 [F25-00000004 FA4E ¢ BIG WASHER 6 1

34 [F15-00000008 MG 8E TUBE, FLANGE |

35 [F15-00000009 VibAdE] WAVE WASHER 1

3% [F20-00000008 L GEER ] HANDLE, SHIFT 1

37 [F20-00000009 THER SHIFT ROD 1

3 [F15-00000012 ££ 1.8 SPRING 1.8 1

39 |F15-01030003 kB SCREW 1

40 [F20-01020000 R ERAE HANDLE STEERING ASSY 1




PAGE 7 OF 57

=

-
< WR | &3
| | 3
=8 =
=2 E
=

v

(-ﬁ%
==
Pt T2
= B




F20B (F15E) BRI Z 4 F it PAGE 8 OF 57
FHd4%k | AKLEERK
PARTS NAME: | UPPER CASING
[SK. [PART NO. DESCRIPTION DESCRIPTION TY REMARKS
L Sk ki FHAR (X FHAK D 6 g £t
1 [F15-00000006 TR 0612 PIN ¢6x12 2
2 [F20-02020001 BEHEE SEAT, BXHAUST MANIFOLD 1
3 [F4-04000006 Ho i 8 44 GASKET, DRAIN BOLT 1
4 |6B/TS783-M8x14 7 F RSx4 BOLT M8x14 1
5 [F15-04000008 B 3 313x25%6 OIL SEAL 13x25x6 1
6 [F20-02020002 BEW B E R CASKET, EXHAUST SEAT 1
7 [F20-02020100 R 4 OIL FILTER ASSY 1
8§ |B/197.1-6 T4E¢ VASHER 6 8
9 |GB/T5783-M6x16 7 f S Mox16 BOLT Méx16 2
10 |F20-02010100 FERHAE CLAPBOARD, EXHAUST 1
11 [F20-02010102 AL SEAL, RUBBER 1
12 [F20-02010101 #4RH SEPERATE PLATE 1
13 |F20-02010103 Rk GASKET, CLAPBOARD 1
14 [F15-00000013 Efi04x1) PING4x12 4
15 [F20-02010001 WER 0IL SUMP 1
16 [6B/T97.1-8 TRES WASHER 8 14
17 |6B/T9074. 14-HBK30 [/ AMEHNSX30 BOLT M8x30 3
18 |cB/T5782-M8x85 7 R HRM8x85 BOLT M8x85 6
19 [AT2. 5%50 R AR, 5350 NYLON CLAMP 2. 5250 1
20 [F20-02010002 R o RE JACKET, OIL DRAINT 1
21 [F15-04000003 HERaE GASKET, DRAIN BOLT 1
22 [F15-04000002 K E BOLT, DRAIN 1
23 |F20-02010004 & BEEHE GASKET, EXHAUST PIPE 1
24 [F20-02010003L #43E K PIPE, EXHAUST L 1 L
F20-020100038 #4554 () PIPE, EXHAUST § S
25 (CB/T9074. 14-M6X25 [ AbM6x2S BOLT M6x25 4
2% [F20-02010005 REBERTE GASKET, EXHAUST PIPE |
27 [F20-02000001L KIREEK (K) UPPER CASING L 1 L
F20-020000018 AEEEEA () UPPER CASING § S
28 |F20-02000003 35 4 B SEAL, CAMSHAFT 1
29 [F20-02000004 BB EA PLATE, RUBBER 1
30 |6B/T5783-M6x10 AN A ERN6x10 BOLT M6x10 1
31 |0B/T893.1-30 AT B30 CIRCLIP 30 1
32 |T40-02000004 HERRE RUBBER BUSH 1
33 [TB15-02000016 KA BUSH, DRIVE SHAFT 1




PAGE 9 OF 57

F20E (F15E) BFI Z#F M

[S-]
——
=
S
=
|
= s
¥ g
=
Elan
W =




FJ0E(FISE)BFL FH-FM | meetoor s
Fid4ak | KE
PARTS NAME: | BOTTOM CONLING
[SK. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SE5E | R44E FHAKEX) FHAREX $E v 3id
1 [R25-03000101W W Ak T |
2 [F25-03000102¥ BERRE RUBBER BUSH, JAM 1
3 [F25-03000103W BEg JOINT, TAM 1
4 [F25-03000104¥ HEEE NUT, JAM 1
5 [F15-03000100 BEAH TAM ASSY 1
6 [F20-03000010 HEXR BRACKET, TAM 1
T 6B 845-ST5. 5x19 TR AL B AORATSTS. 5219 | SCREW STS. 5x19 )
8 [6B/TST83M6x8 A M6x8 BOLT M6x8 ]
9 |6B/T97.1-6 T4H6 VASHER 6 9
10 [F20-030000078F1 KENEK COVER, BOTTOM COWLING 1
11 [F20-03000011 A% 6xl1x600 HOSE 6x11x600 1
12 [6B/T9074. 14-M6X30 [ A AH6x30 BOLT M6x30 )
13 [F20-03000005 FHRBE HA SEAL, SQUARE 1
14 |F20-03000004 AERKE SEAL, WATER TUBE {
15 [F20-03000006 RUR B TAM, RUBBER 1
16 [F20-03000101 ETNEHE SEAL, PILOT LAMP 1
17 [6B/T818-N6x16 FERE L HANGx16 SCREN N6x16 1
18 [F40-03000300BF1 NREzas INDICATOR LIGHT ASSY 1
19 [6B/T5783-H6x30 N ASERN6x30 BOLT Méx30 4
20 [F25-00000004 K A4HS VASHER 4
21 [F25-03000006 BEE DAMPER 1
22 |F25-03000007 ARERE BUSH, DAMPER 4
23 [F20-03000003 VEL LTS JACKET, BELLOVS {
24 [F20-03000013 ERRRAE RUBBER PLUG, CIRCULAR 1
25 [F15-05000006 YERRE JACKET, BELLOWS 1
26 [F20-03000008 RHEEHFE TACKET, SHIFT ROD 1
7 [F20-03000001ABFT | E BOTTOM COWLING 1
28 [F15-05000009 BRD A% NOZZLE, PLASTIC 1
29 [F20-03020000 VECT TS LOCKING HOOK ASSY 1
30 [F20-03020002 HEY HOOK, LOCKING i
31 [F20-03020004 HRaaL STEEL CABLE, LOCK HOOK 1
3 [F20-03020005 CEL L PLATE, LOCK HOOK )
33 [F20-03020001 L BT SEAT, LOCK HOOK 1
34 |GB/T5783Mex12 A A R N6x12 BOLT Méx16 1
35 |6B/T91-00. 6x12 Fo@a. exi? COTTER PIN I 6x12 {
36 [F20-03020003 REGEH SHAFT, LOCK HOOK 1
37 [6B/T889. 1-M6 FAERENAREER  |LOCK NUT M6 1
3 [GB/T9074. 14-M6x20 [ X BEM6x20 BOLT M6x20 )
39 [F20-03000002 RERHE SEAL, BOTTOM CONLING 1
40 |F20-0000001T AIEEEE COVER, UPPER CASING 1
11 [cB/T6170-H6 N RETG NUT Mé )
4)  [GB/T93-6 HELES VASHER, SPRING 6 2
43 [GB/T818-M6x35 R A LTG5 SCREW M6x35 ]




F20 (FISE) BFI 37

Pt

PAGE 11 OF 57

Fhtest | KE
PARTS NAME: | BOTTOM COWLING
[SK. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SE5E | R44E FHAK X FHAREX $E v 3id
44 [F20-03000007W V221 s RUBBER PLUG, SQUAR 1
45 |R20-03000005 FHRBRER A SBAL, SQUARE 1
46 [F20-03000006W RRRRE L TAM, RUBBER 1
47 |F25-03000024¥-A [:572: 3B RUBBER PLUG, CIRCULAR B 1
48 |F20-03000400EFI EEER N START SWITCH ASSY 1
49 |F20-03000008BY AT EE A PLATED, START SWITCH 1




PAGE 12 OF 57

F10E (F1SE)BFI EEFM

TabLh:  |RERA

CONTROL SYSTEM

PARTS NAME:

FOR F¥




FJ0B(FISE)BFI Z4-FM | mez13or s
FoE4Hk | BHEL
PARTS NAME: | CONTROL SYSTEM
[SK. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SE5E | R44E FHAKEX) FHAREX $E v 3id
1 [R20-05000045EF HITER LINK ROD, THROTTLE 1
2 [F15-07000016 WITRATREFE L JOINT, THROTTLE ACTUATOR 1
3 |6B/TS782-M6x55 7 F S HMOxSS BOLT Méx55 1
4 (6B/1966 A& BIG WASHER 6 1
5 [R15-07000012 IR BHE BUSH, THROTTLE ACTUATOR 1
6 [F15-07000014 WA E Ao PULLEY, THROTTLE ACTUATOR | 1
7 [F20-05060001 ARG RS s PULLEY, THROTTLE ACTUATOR | 1
8 [F20-05060002 VANE KRR i | SPRING, THROTTLE ACTUATOR | 1
9 |F20-05060101 WA RE A PLATE, TIROTTLE ACTOATOR 1
10 [6B/T5783-Meéx14 AR RN6x14 BOLT Méx14 )
11 [F20-05060102 AEERE FITED PLATE, CIBLE 1
12 [6B/T5783M6x10 A A HN6x10 BOLT M6x10 2 FOR BB
13 [F20-03010001 EHREE ROCKER ARN, SHIFT ROD 1
14 |GB/T879. 1-93x20 PREERMEES20  [PIN3x20 2
15 |GB/T9074. 14-M6x25 [N M6x1S BOLT Méx25 4
16 |GB/T97.1-6 T4 6 VASHER 6 ;
17 [F15-05040002 FHFTE SEAT, GEAR SHIFT ROD 2
18 [F20-03010100 AR B GEAR SHIFT ASSY 1
19 [6B/T9074.14-M6x20 |~ A ERAN6x20 BOLT Mgx20 1
20 [F15-05000032 kY G SPRING PLATE, SHIFT LEVER | 1
21 [F15-05000031 REEE R SPRING, SHIFT LBVER 1
22 [F20-03010200 R e 4 LOCATING PLATE ASSY, SHIFT LEVER| 1
23 [F15-00000012 £$01.8 SPRING ¢1. 8 3
24 [F20-03000009L FHEEFH (K) SHIFT ROD, L 1
F20-03000009 FREEH ) SRIFT ROD, §
25 |F15-05000035 EREE NUT, PLUNGER 1
26 |GB/T6L70-M6 ¥k gl NUT Mo 1
27 [F20-03000012¥ RaEE R FIXATION PALTE A 1
28 (6B/T5783-M6x16 7 A N6 16 BOLT Méx16 )
29 [F25-07000005 BEMES A JOINT 4, REMOTE CABLE )
30 [F20-03000200W #HEE DA% FIXATION PALTE B ASSY 1
31 [F20-03000203W $HERKE RUBBER RING 1
32 |F25-07000006W FAR SN AHERI/S  [LOCKING NUT 3/8 )
33 (6B/T97.1-10 THHE10 VASHER 10 ) g
34 [F20-07000100¥ BHERAL STEERING LINK ROD ASSY 1
35 [F20-07000101F B WER LINK ROD, STEERING 1
36 |F15-11020002W ERENEe BOLT, STEERING LINK 1
37 [F25-07000303W gpee BUSH, BOLT 1
38 [F25-07000304% AAMER /8" NUT 3/8" 1
39 (6B/T889. 1M EABRANAHEEBE  [LOCK NUT M8 1
40 [F20-07000102 RHEER LINK PLATE, STEERING 1
41 [B/197.1-8 T4E8 VASHER § 1
42 |GB/T5783-8x25 VAV LA DI BOLT Mgx25 1




F108 (F15E) EFI %4

3

.l

PAGE 14 OF 57

FuELH | BHE4
PARTS NAME: | CONTROL SYSTEM
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SREE  |RpRY FHAKEX) FHAREX e £
43 |F25-070002008 BRAEAH THROTTLE & SHIFTING CABLE 15| 2 FOR FY




F208 (F15B) BF1 F4-F4t

PAGE 15 OF 57

AR | ATRERK ¢ BHR4 1

PARTS NAME: LOVER CASING & DRIVE 1




F20E(F15E)BFI ZH-FM | moet60r 57
FHMAR: | ATHERMK L BoE4 1
PARTS NAME:  |LOWER CASING & DRIVE 1
[SK. PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
SB5E RS FHA4H (1 X) FHEKGEX) ye &it
1 [F20-04000001E ATREEA LONER CASING 1
2 |F4-03000023 EHEE SCREW PLUC 3
3 F4-03000024 EHAgES GASKET, SCREN PLUG 3
4 |6B/T276-6205 FHREA 6205 BEARING 6205 )
S IF20-040001008 TR FORWARD GEAR ASSY 1
6 [F15-06070004 EARA PIN, CLUTCH 1
T |F20-040500028 IHELE CLUTCH, DOG 1
8 [F15-06070005 TARET RING, CLUTCH 1
9 IF15-06070006 KR E PLUNGER, SHIFT ROD 1
10 |F15-06070002 EomBE SPRING, CLUTCH 1
11 [F20-040500018 Y4 SHAFT, PROPELLER 1
12 [F20-040500008 S A 4 PROPELLER SHAFT ASSY 1
13 [F15-06070007 BB RE WASHER, REVERSE GEAR 1
14 [F20-040600038 A 1 GEAR, REVERSE 1
15 |[F20-04060002E ATHEEEODE 60.212.4 | 0-RING 60. 2x2. 4 1
16 [F20-04060001F ATLE#KE COVER, LOWER CASING 1
17 |KO TA1720 B4HRA TALT20 NEEDLE BEARING 1720 )
18 IF15-06080004 SR B 31 7x30x6 OIL SEAL 17x30x6 )
19 [F20-04060000E ATRERAL A4 COVER ASSY, UPPER CASING 1
20 |6B/197.1-6 T4E 6 VASHER 6 )
21 |GB/TO074. 14-M6x20 | AEER M6x20 BOLT Méx20 )
20 [F20-040000048 BaAHE S GASKET, DRIVER SHART BASE | 1
23 |F20-040100018 Bk BASE, DRIVE SHAFT 1
24 [F15-06020004 ET 0-RING 1
25 |F15-06020003 Bahiht 20x30x6 0IL SEAL 20x30x6 )
26 [F20-04000005B-1 R (1:0.108%) SHIM (t: 0. 10nm)
F20-040000058-2 ERF (1:0.15%%) SHIM(t: 0. 15um)
F20-040000058-3 ERR (60,3088 SHIM (: 0. 30nm)
F20-04000005B-4 BIRA (12 0. 50Z%) SHIM (t: 0. 50nm)
27 |F20-04030001EL it (%) DRIVE SHAFT L 1 L
F20-04030001ES Bt (44) DRIVE SHAFT § S
28 |0B/T276-6302 FHRAMA 6302 BEARING 6302 1
29 |F15-06040002 B A BUSH, DRIVER SHAFT 1
30 |F20-04030000BL WAt (%) DRIVE SHAFT ASSY L 1 L
F20-0403000088 Waas () DRIVE SHAFT ASSY § S
31 [F15-06000013 L WOODRUEF KEYF 1
3 |6B/T97.1-8 THE 8 WASHER 8 )
33 [GB/T9074. 14-M8K25 | N dEHb M8x2S BOLT M8x25 )
34 [F20-04000002 SR OUTER PLATE 1
35 |TASO F404-31-045 AKE 0K 55 5 8 31-045 0-RING 31-045 1
36 [F15-06050000 dr il INPELLER, WATER PUMP 1
37 [F15-06060002 AERE PIN 4x12 q
33 [F15-00000013 R4 6 4x12 PIN, DOVEL )




F20B (F15E) EF1 E4-Ft

PAGE 17 OF 57

AR | ATRERK L 5744 1
PARTS NAME: | LOVER CASING & DRIVE 1
IsK. PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
i i FHAR () 4K ED §E (3
39 [R20-04040001 KEEK HOUSING, WATER PUMP 1
40 [R25-04050004 AEEHE SEAL, VATER PIPR 1
41 [F15-06000014 REBRK FIXED PLATE, VATER PUNP 2
4 [GB/TS783HBx4S MR M8xds BOLT Ngxds 4
4 [F20-04020000L e SHIFT CAM SHAFT ASSY L 1 L
F20-040200008 EROBAE () SHIFT CAM SHAFT ASSY § 5
4 [F20-040000078 Mit PINION 1
45 [F25-04000006 M S NUT, PINTON 1




PAGE 18 OF 57

F208 (F15B) BFI &Mt

FAHfAR: | ATRERK & BaR4 2

PARTS NAME:

LOVER CASING & DRIVE 2




F208 (F15B) BFI &Mt

PAGE 19 OF 57

RNGAR: | KTEERK & Bai44
PARTS NAME: | LOWER CASING & DRIVE 2
[SK. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SE5E | R44E FHAKEX) FHAREX 5 v 3id
1 |CB/T823-H4x30 TR HAT Wx30 SCREW Méx30 1
2 [F20-040000028 #An WATER INLET 2
3 |GB/T9074. 14-M6x30 | NAMER Mex30 BOLT M6x30 1
4  |GB/T97.1-6 T4E 6 WASHER 6 1
5 |GB/T861.1-6 Riat B4 6 LOCKING WASHING 6 1
6 [F20-040000038 A TR ANODE 1
7 |F15-06000015 RiL 4 SPACER, PROPELLER 1
8 F20-04050000 E R A 39 1/40512" PROPELLER ASSY 3-9 1/4"x12" | 1
F15-06090000-11 ERRAE 39 1/40511" PROPELLER ASSY 3-9 1/4"x11"
TE15-04020000 W% ae 3-9 1/47x10"  |PROPELLER ASSY 3-9 1/4"x10"
F15-06090000-8 BREAE 3-9 1/478 PROPELLER ASSY 3-9 1/4"x8"
9 |GB/T96-10 A& 10 VASHER 10 1
10 [F15-06000016 iLi-nYik 3 SLOTTED NUT 1
11 |6B/T91-2. 5x20 Fud 2.5x20 COTTER PIN 2. 5x20 1
12 |6B/T5783-M8x30 AR M8x30 BOLT M8x30 4
13 |GB/T97.1-8 THE 8 VASHER 8 4
14 [F15-06020005 G SEAL, RUBBER 1
15 |F15-00000013 FAY ddx1) PIN ¢ 4x12 2
16 [GB/T889. 1-M4 FLEREAAS B [LOCK NUT M4 1
17 |F20-04000000EL ATHEEALR K LOVER CASING ASSY L 1 L
F20-04000000ES ATEERKLR LOVER CASING ASSY S §
18 |cB/T820-H6x20 TR AT M6x20 SCREW M6x20 1
19 [15-03000016 #A0 WATER INLET 1
20 |F20-04000009E FALB HOSE B 1
21 |F20-02000005 AEBhE BUSH, WATER TUBE 1
22 |F20-02000101L A% Lh WATER TUBE L 1 L
F20-020001018 A% G VATER TUBE § §
23 [HT-2.5x50 RAAA 25550 NYLON CLAMP 2. 5x50 1
24 [F20-02000102 A B SEAL, WATER TUBB 1




F20B (F1SE)BFI B M | Pk 20 0F o7

FHELR | BA 1

PARTS NAME: | ELECTRICAL 1

I
I
I
I
I
I
I
l
I
I
I
I
-

FOR  BW/FW




F20E (F15E) EF1 5?1#%;‘]}} PAGE 21 OF 57
Fhst  |[RARA L
PARTS NAME:  |ELECTRICAL 1
[SK. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SE5E | R44E FHAKEX) FHAREX $E v 3id

1 [F15-07000006 ThEs NUT, FLYWHELL 1

2 [F15-07000005 [ WASHER, FLYWHELL NUT 1

3 |F20-05000500WEFI  [kdb4idk FLYWHBLL ASSY BW/EW 1 FOR BN
F20-0500050MEFT kb4t FLYVHELL ASSY BM 1 FOR BY/FY

4 (CB/TO074. 14M6x30 [ HERRM6R30 BOLT M6x30 3

5 |6B/T97.1-6 o VASHER 6 10

6 [F20-05000200 e EEa% STATOR COIL ASSY BW/EW 1 FOR BW/FY
F20-0500020MEFI [méWipl 4 44 TGNITION COIL ASSY BM FOR BN

7 |6B/T5783-M5x12 7 NSx1) BOLT M5x12 )

8§ [6B/T97.1-5 THES VASHER $ )

9 [F20-050001008F1 55 EAE PULSER COIL ASSY 1

10 [F15-07000004 ThIER KEY FLYWHELL 1

11 [T40-05000704 & 4E BUSH 3

12 [F20-05000017EF-B EOXE R A FIXED PLATE, CDI UNIT ASSY | 1

13 [F20-05001200MEFT [BCURE% ECU UNIT ASSY BM 1 FOR BN
F20-05001200NEF1 [BCUM % ECU UNIT ASSY BW/FW FOR BW/FW

14 [GB/T9074.14-M6x20 [N A EAMEx20 BOLT Mx20 7

15 [F20-05000022 S Y BOLT, FUEL PUMP 1

16 [GB/T9074, 14-M6x25 [N ERM6x2S BOLT M6x25 3

17 |6B/T96-6 A BIG WASHER 6 3

18 [T40-05000702N WEEA DAMPER A 3

19 |6B/T5783-M6x12 7 FERN6x12 BOLT M6x12 2

20 [F20-05000040W RREEH PLATE 1

21 [F20-05000041 REEK PLATE, WIRE 1

22 [F20-050004008F1 AR A% TGNITION COIL ASSY )

23 [F20-05000401BF1 BRAERE PLATE, IGNITION COIL ASSY | 1

24 |GB/T5783-Méx16 7 f S AM6x16 BOLT M6x16 )

25 [F0-05001700MEFI-A  [BCUK K& BCU CABLE ASSY BN 1 FOR BN
F20-05001700WEFI-A  [BCUB X & BCU CABLE ASSY BW/FW 1 FOR BW/FY

26 [T20-06000037W HHFx INCHING SWITCH 1

7 [F20-05000043MEFT [ AERZ CAPACITOR PLATE 1 .

28 [F20-05001500MEFT [ CAPACITON ASSY 1




PAGE 22 OF 57

w5 2

ELECTRICAL 2

F208 (F15E) BFLE £ F #t

WA

PARTS NAME:

OR BY/FW

I

8
svw.«@\

Y




F20E (F15E) BFLE 4 F PAGE 23 OF 57
Fhd4Hk  |RA L
PARTS NAME:  |ELECTRICAL 2
[SK. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SE5E | R44E FHAK X FHAREX $E v 3id
1 |6B/19074. 14-M6x30 [~ FAdEAM6X30 BOLT M6x30 2
2 [F20-05000903W BB BUSH, RECTIFIER 2
3 [R20-05000902 HERRE DAMPER, BUSH 2
4 [F20-050009018F1 k2 E 2R PLATE, RECTIFIER 1 FOR BM
R20-05000901¥ B 2E K PLATE, RECTIFIER FOR BY/FW
5 [R40-05000500 B B a4 RECTIFIER ASSY 1 FOR BM
F20-050009008F B B 4 RECTIFIER ASSY FOR BY/F¥
6 (6B/197.1-6 T4HE6 VASHER 6 9
7 [6B/T93-6 BELES WASHER, SPRING 6 )
8§ [cB/T6L70-M6 Ay L 3 NUT 6 2
9 (6B/T5783-M6x16 A ERN6x16 BOLT M6 2
10 [R15-07150001W B# 200 FUSE 204 1
11 [F25-05090100W Yl R4 4 FUSE ASSY 1
12 [FL5-07150501¥ Ml ERE A JACKET, POWER CABLE )
13 (CB/T5783-M6x12 A EAN6x1) BOLT Méx12 1
14 [F20-05000039¥ B RE N FIEED PLATE, RELAY 1
15 [FL5-071503008 EELLELT RELAY, STARTER 1
16 [F25-05170301¥ ReByE COVER, RELAY 1
17 [F25-05170400W £ POVER CABLE, MOTOR 1
18 [F15-07150200 HREES POVER CABLE ASSY )
19 (GB/T6170-M6 A fd NG NUT (COPPER) M6 3
20 (GB/T5782-M8x45 7 fE MBS BOLT M8xdS )
2 (GB/197.1-8 T4ES WASHER 8 4
22 (CB/T9074. 14-M8x35 | AMANBN3S BOLT M8x35 1
23 [F20-05000900¥ & 3 A STARTING MOTOR 1
M4 [F20-05000038 R0 A8 011x08, 5x11 HOLLOW PIN 11x8. 5x11 )
25 [F25-05170201W BEXEEFEL JACKET A, POWER CABLE 1
26 [(B/T5783-M8x12 A RM8x1) BOLT M8x12 1
21 [F25-05170202N BRES S 2B JACKET B, POWER CABLE 1
28 |F20-05000061EF] RABHZR (+85) TCNITION WIRE ASSY, 10 PIN | 1 FOR FW
79 |CB/T9074. 14-M6x25 | AAEA M6x25 BOLT M6x25 1
30 [P40-05091401EFT IRERER TR BRACKET, MAIN RELAY 1
31 [F40-050914028F1 IREERAH DAMPER, MAIN RELAY 1
3 |T40-05000028 EKE RS WASHER, IGNITION COIL 1 FOR FW/BY
33 [F20-05000044BFT By EE e FIXED PLATE, RELAY 1
34 |P40-050914008F1 FHu R MAIN RELAY 1




PAGE 24 OF 57

==
Y
=
W .
e =
(=)
w
—ad| .| .
=% g
=l 2
= W% F

R
5

i
) A S

A%
DI vyAQ,

O
.i.f .
,,,sx.f ,
V\ gqsva%w\\r /f\/@@?@
AN A NI

( l’ N e
SR
@m\/@ N A
|




F208 (F13E) BFLE £ F #t

PAGE 25 OF 57

Faatk: (RAE4
PARTS NAME: |INTAKE
[SK. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SE5E | R44E FHAKEX) FHAREX $E v 3id
1 [F20-05000012 Nahb -y ) BOLT, INTAKE SILENCER 1
2 [F20-05000011 HANEEREE DAPER, INTAKE SILENCER 1
3 [AT4. 2x200 R &AL H4. 26200 CABLE TIES 4. 2x200 1
4 |GB/T5782-M6x100 o~ AeN6x100 BOLT M6x100 )
5 |6B/T97.1-6 T8 H6 VASHER 6 8
6 [F20~05000800EFI A R INTAKE SILENCER ASSY 1
7 [F20-05000031 o PIPE, BREATHER 1
8 [F20-05000032 IRERRE 2 PIPE JACKET, BREATHER 1
9 [eB/Task1-0%m02 ORI E035x02 0-RING ¢35202 1
10 [F20-05001100BFT Ak THROTTLE ASSY 1
11 [F20-05000008 A 3 2 5 GASKET, CARBURETOR )
12 [F20-05000009 (A SPACER, CARBURETOR 1
13 |cB/T5783-H6x55 7~ F BG5S BOLT M6x55 4
14 |GB/T5783-M6x12 5 A M6x12 BOLT M6x12 )
15 [T36-04000023 %+ CLAVP )
16 [F20~05000007EFI High MANTFOLD, INTAKE 1
17 [F25-05050016 3t ah et PIN )
18 [F20-05000006 FAREEHE GASKET, INTAKE MANIROLD 1
19 [F40-05000003 &+ CLAMP 1
20 [6B/T5783-H6x16 N 4 MG x16 BOLT M6x16 1
21 [F20-05000039EFI HEEEEHERE MAT/MAP SENSOR 1




F20R (F15E) EFT R4

i

PAGE 26 OF 57

AR

Kk

PARTS NAME:

CYLINDER HEAD




T

F208 (F15E) BFT &4,

+Ht

PAGE 27 OF 57

FheA%K |Gk
PARTS NAME: | CYLINDER HEAD
[SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SESE |FhkE AR (X FHAR G & b#
1 [F20-05000001 efig L GASKET, CYLINDER HEAD 1
2 [F15-00000006 e o6x12 PIN ¢6xl) 2
3 [6B/T818-M5x25 TR LBEN5x25 SCREN M5x25 1
4 [P4-04070003 YERLMH ANODE, THERMOSTAT 1
5 (6B/T3452. 1-013x0) (OB 013x0) 0-RING 13x02 1
6 [F20-05030009 WA BOLT, ANODE 1
T |6B/T97.1-6 6 VASHER 6 8
g [F8-05000022 NAE 6125 BOLT M6x25 3
9 [F20-05000002 AT &R ANOx8S BOLT, H9x85 6
10 [F20-05000037 XEE SPARK PLUG DPRTEA )
11 [F20-05040002 fkEsae GASKET, CYLINDER COVER 1
12 [F20-05030100 Al kA s CYLINDER HEAD ASSY 1
13 [F20-05040003 LY e COVER, BREATHER 1
14 [F20-05040004 LTS T GASKET, BREATHER COVER 1
15 (6B/T818-M4x10 & L BATHX10 SCREN Méx10 4
16 |6B/T97. 1-4 44 VASHER 4 4
17 [F15-07050004 o FILLER CAP |
18 [JASO F404 31-025 [ EOME 0 RING 1
19 [R20-05040005 TR E5% NIPPLE, BREATHER 1
20 [F20-05040001 hyE COVER, CYLINDER HEAD 1
21 [F20-05040000 AuXE4H% COVER ASSY, CYLINDER HEAD | 1
22 [GB/T9074. 14M6x20  [X A BERM6X20 BOLT M6x20 5




F20E (F1SE) BFT R4+ M

PAGE 28 OF 57

i g

LERE S

PARTS NAME:

CRANKSHAFT & PISTON




F208 (F13E) BFLE £ F #t

PAGE 29 OF 57

Ehsf [BEEE
PARTS NAME: | CRANKSHAET & PISTON
[SK. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SE5E | R44E FHAKEX) FHAREX $E v 3id
1 [F25-05050021 b 2 34375507 0IL SEAL 37X50K7 1
2 [F20-05020004 i CRANKSHAFT 1
3 [F20-05010003 LT BEARING SHELL, CRANKSHAFT | 4
4 |F15-07030006 i Bt AL Sxd4x6, § 0IL SEAL A25X446. S 1
5 [F20-05020200 ER4% CONNECTING ROD ASSY )
6 [F20-05020002 EEHEE CIRCLIP 4
T [F20-05020003 x4 PIN, PISTON )
g [F20-05020001 HE PISTON )
9 [F20-05020100 EEFAL PISTON RING ASSY )
10 [F20-05020300 ERAH PISTON ASSY )




PAGE 30 OF 57

CRANKCASE

F20B (F15E) BRI -3

FhfAR | bak

PARTS NAME:




F20E (F15E) BFLE -+ Mt PAGE 31 OF 57
FUMA%  hEE
PARTS NAME: | CRANKCASE
[SK. TPART NO. DESCRIPTION DESCRIPTION TY REMARKS
L Sk ki FHAR (X FHAK D & £t
1 |6B/T5783-M6x25 AY-L i (D VK BOLT M6x25 10
2 [6B/T97.1-6 VY WASHER 6 16
3 [F20-05000700 TREEAH COVER, THERMOSTAT 1
4 [F20-05000702 YEEER CASKET, THERMOSTAT 1
5 [P4-04070003 SERENR ANODE, THERMOSTAT )
6 [6B/T818-M5x25 A L BAI5K2S SCREW M5x25 )
7 [F20-00000100 Mol R 4k DIPSTICK ASSY 1
8 |T15-04000010 TEE THERMOSTAT 1
9 [HT2 5x50 REAHL 5350 NYLON CLAMP 2. 5x50 2
10 |F20-05000016 BREAL HOSE 1
11 [R20-05010002 KEH L NIPPLE 1
12 [F20-05010000 AHL 4 CRANKCASE ASSY 1
13 [F15-00000006 R 06x12 PIN g6x12 4
14 [T20-06000028 7 A MBx65 BOLT M8x65 4
15 |0B/197.1-8 THES WASHER 8 4
16 [F20-05010007  F 6340 BOLT M6x40 6
17 [F20-00000010 Rl s GASKET, ENGINE 1
18 [F15-07010026 $EEH MR ANODE 1
19 |GB/T820-M4x12 3 ENEN: Ly SCREW Mdx12 1
20 [F15-07010003 i g BOLT UNION 1
2 [F15-07010023 R OIL CLEANER 1
21 [F15-07010100 NHELERE OIL PRESSURE SENSOR 1
23 [F20-05000602 AE S E GASKET, OUTER COVER |
4 [F20-050006008F1 KEEHAE BYHAUST OUTER COVER ASSY 1
25 [F20-050006018F1 KEER OUTER COVER, ESHAUST 1
26 |P4-04010102 s NIPPLE ASSY 1
27 [F15-04000005 iy T NOZZLE ASSY 1
18 [GB/T3452. 1-68x¢1.9 |0 Ee8xp1.9 0-RING 8 x@1.9 1
29 |P40-05000400 BERAE THERMOSENSOR ASSY 1
30 |CB/TMSL 10102 |OB Ee13xe2 0 RING 913x¢2 1
31 [F20-05030009 AR BOLT, ANODE 1




PAGE 32 OF 57

F20B (FISE) EFl ZEF1

FAR: |nRe

PARTS NAME:

CAMSHAFT




F208 (F15E) EFT &4,

|9}

h

PAGE 33 OF 57

FUEALH: (MR
PARTS NAME: | CAMSHART
S, PART N0, DESCRIPTION DESCRIPTION QT REIARES
i b s ha FHAR X FHAK EX HE i
1 [F20-05000033 RWER COVER, BELT 1
2 [F20-05000036 bz B PLUG 1
3 [F20-05000034 KW ERREE DAMPER, BELT COVER 3
4 (6B/T1099-3x5x13 24 3x5x13 YOODRUFF KBY 3x5x13 )
5 [F20-05000027 En# BELT PULLBY, TIMING 1
6 [F20-05000028 ER¥RER COVER, TINING BELT 1
7 [F20-05000029 ERWHEE NUT, TINING BELT 1
8§ [F20-05000003 ERHH TIMING BELT 1
9 |GB/T9074.14-M8x25 | fad#MBx2S BOLT M8x25 1
10 [F20-05030013 At VASHER, DRIVEN PULLEY 1
11 [F20-05030012 Aah s DRIVEN PULLEY 1
12 [F20-05030011 R T48 WASHER, DRIVEN PULLEY 1
13 [F20-05030005 s thist 22035K7-R(FUB) |00 SEAL 22X35K7-R 1
14 [F20-05030200 8 A CAMSHAFT ASSY 1
15 [F20-05030010 bR GASKET, OIL PUMP 1
16 [F20-05030400 R OIL PUMP ASSY 1
17 [F20-05030401 RELS BODY, OIL PUMP :
18 [F20-05030403 HTHLE VASEER |
19 [F20-05030408 FHEHE SEAL RING 1
20 [F20-05030402 WRETH SHAFT, 0IL PP 1
21 [GB/T309-93x16.8 B 3k 74t 0 3x16. 8 NEEDLE BEARING 3x16.8 1
20 [F15-07110003 Kk R PLUC 1
23 [F20-05030407 VUAES SPRING 1
M4 [F20-05030404 Wi INNER ROTOR, OIL PUMP 1
25 [F20-05030405 HMET OUTER ROTOR, OIL PUMP 1
26 [F20-05030406 g COVER, OIL PUMP 1
21 (GB/T823-M6x16 i A L ATNGx16 SCREW Méx16 )
28 [GB/197. 16 TS WASHER 6 3
20 (GB/T9074, 14H6x35 [k A MARMX3S BOLT M6x35 ,




FOOE(FLSR)EFI ZAEH | past or

aess R

PARTS NAME: | VALVE

@/&8

6

)

14




F20B (F15F) EFI S4 4t

PAGE 35 OF 37

Faust AT
PARTS NAME: [ VALVE
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5858 |E44%2 AR (B RHEAREX) %8 i
L |F20-05030001 it Al INTAKE VALVE )
2 |P25-05050003 EL T SEAT, VALVE SPRING 4
3 |166P-010003 AT 0IL SEAL 4
4 |F20-05030004 A% SPRING, VALVE 4
5 |F15-07040006 AITREE SEAT, VALVE SPRING 4
6 [F15-07040007 AlIE%+E SEAT, VALVE SPRING 8
7 |F15-07040304 4 B LOCKED NUT 4
8 |F15-07040303 ikd4l SCREW, ADJUSTING 4
9 |F20-05030002 HAT VALVE, EXHAUST )
10 |F20-05030007 PEEL SPRING, ROCKER ARM 2
11 |F20-05030300 B ARM ASSY, VALVE ROCKER 4
12 |F20-05030006 AlT4E GUIDE, VALVE y
13 |F15-07040013 g SHAFT, ROCKER ARM 1
14 |F20-05030008 e R PLATE, ROCKER ARM 1
15 |6B/T5783-Mex12 X N1 BOLT M6x12 1




F20E (F15E) EFLR {5+ #f

PAGE 36 OF 37

R4 | MRS
PARTS NAVE: | FUEL SYSTEM




F20E (F15E) BFLE 4+ + it PAGE 37 OF 57
kst |BeZg
PARTS NAME; | FUEL SYSTEM
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
2858 |R44%S AR (E D) R4 GEX) %8 &
I [6B/T5782-M6x50 L vAlell BOLT M6x50 1
2 |6B/T96-6 FHE 6 BIG WASHER 6 )
3 |6B/T5783-M8x25 AR BOLT M8x23 |
4 |68/196-8 KRS BIG VASHER § 1
5 |F15-05000004 WEH DAMPER 1
6 |F20-03000036EFI-4 HEE#Y BUSH, DAMPER !
7 [F20-03000035EFI-A R TUBE, FUEL PUMP !
8 |F20-05000046EF1 BHTERER DAMPER, FUEL CUP 1
9 |F20-05000047EF AR AE BUSH, FUEL CUP |
10 |F20-05000039EF W% Sx10x160 (EPA) HOSE 5x10x160 1
11 [87133-13.3 EETMFE 013.3 CLAYP B 15
17 [F20-05000054EF1 W% D 6x12. 5x450(BPA)  [HOSE D gx12. 5x450 1 § BB E RS
13 [F20-05000052 W% € 5x10x470 (EPA) HOSE € $x10x470 1
14 |F20-05000050 WHE F 6x12.5x280(EPA)  [HOSE F 6x12. 5x280 1 EABERTE R
15 [F20-05001300EFI En PRESSURE VALVE 1
16 |F20-03000042EFT EhR#RE JACKET, PRESSURE VALVE 1
17 |F20-05000041EFI R e BRACKET, PRESSURE VALVE 1
18 |F20-05000048EFI EhRERE FIXED HOSE 1
19 |6B/T818-M5x12 + 2t £ L AT SCREW M5x12 )
20 |B/197.1-5 T4ES VASHER 5 )
20 [F20-050010008F1 W A COVER 4 ASSY, FUEL INTECTOR )
22 [F20-050000508F1 o i ZNEVI-060 FUEL INJECTOR )
23 [F20-05000053 W% B 5x12. 2x60 HOSE E 5x12. 2x60 1 BABMBEERE RS
24 [F20-05000062EF1 e T RS FIXED HOSE ¢ 1
25 [F40-050000408] iR kA JOINT 4, FUEL FILTER )
26 [P40-050911008-FF1  |BEMHITRER RIGH-PRESSURE FUEL FILTER | 1
27 [F20-03000014B-EFT | bk RAk e JACKET, FUEL PUMP 1
28 [F20-03000013EF1 2 R BRACKET, FUEL PUMP 1
29 [6B/T5783-M6x14 N AR BOLT M6x14 |
30 |GB/T9074. 14-M6x20 |75 A EEARNGX20 BOLT M6x20 )
3 |6B/197.1-6 T4RE 6 VASHER 6 3
3 [6B/T6170-M8 NAEE NS NUT Mo 1
33 |F4-05000200 Wb E LA FUEL FITTING ASSY 1
34 [F4-05000030 HEEE B CLIP SPRING B 5
35 [F20-03000017 HHE A Sx10x400 FUEL PIPE A Sx10x400 1 BPA
36 [F20-03000300EFT bR BA % FUEL FILTER ASSY 1
37 [F20-03000018 WR3EE B Sxl0x90 HOSE B 5x10x90 1
3 |6B/T3452.1-20.2x2. 4 [0ALE 20. 2x. 4 0-RING 20.2x2. ¢ 1
39 [F20-05050000 i R AL FUEL PUMP ASSY 1
40 [F20-05000022 S ER 4 BOLT, FUEL PUMP )
41 |6B/T818-M4x32 24 £ L AT Mdx3) SCREW Mdx32 4
4 |F4-04090003 R E COVER, FUEL PUMP 1
43 Pa-04090004 R UPPER DIAPHRAGM 1




F20E (F15E) EFLR {5+ #f

PAGE 38 OF 57

FUHLM | BREAS
PARTS NAME: | FUEL
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
sHeE  |[EH4S AR () EZHARER) Y8 &
44 [F4-04090011 IR Fr AT M3x6 SCREW, VALVE )
45 [P4-04090005 2R B PLATE, CHECK VALVE )
46 [F20-05050100 ko R AL COVER ASSY, FUEL PUMP 1
47 [F15-04000005 KB % NOZZLE ASSY )
48 [F20-05050001 WwEEAME COVER ASSY, FUEL PUMPP 1
49 [F15-07140100 BEAH DIAPHRAGM ASSY 1
S0 |6B/T309-3x12 wA 3x12 NEEDLE ROLLER 3x12 1
U [F15-07140005 RE#E SPRING, CLAPBOARD w
50 [F15-07140001 R SEAT, FUEL PUMP 1
53 [F15-07140004 HERE SPRING, PLUNGER 1
54 |F15-07140003 HE PLUNGER 1
55 |6B/T6170-M4 A RERN NUT 4 4
56 [F20-05000024 K% B 5x10x85 HOSE B 5x10x85 1
5T [F20-05000026 BH-A JOINT 3 1
58 |F20-05000023 K% 4 5x10x125 HOSE A 5x10x125 )
59 [F40-05000083EFI K& 5x10x500 HOSE 5x10x500 1
60 [F15-05000011 =] THREE WAY 1
61 [F20-05000025 K& C 5xl0x55 HOSE C 5x10x55 1
62 [F20-05000300EF1 WA A B A COOLER, FUEL |
63 [F40-05000081EFI K& 5x10x240 HOSE  5x10x240 1
64 [F20-05000085EFI k% 5x10x210 FUEL PIPE 5x10x210 I
65 [F20-05000085EFI-1  |p& 4 SHEATH, FUEL PIPE 1
66 [F40-05000081BFI-1  [k%#% SHEATH, HOSE 1
67 [F20-05000054EFI-1  |[M%D#E SHEATH, HOSE D 1
68 [F20-05000050-1 Ml EFFE SHEATH, HOSE F !
69 |F20-05000052-1 g (e SHEATH, HOSE ¢ 1
70 [F20-03000018-1 SRR SHEATH, HOSE B |
7 [F20-03000017-1 BEEAFE SHEATH, HOSE A |
70 [F40-05000083EFI-1  |x%&#E SHEATH, HOSE 1




F20E (F15E) BFT 43t

PAGE 39 OF 57

WA

RHBA%

PARTS NAME:

STARTER ASSY




F20R (F15E) BFT &4,

PAGE 40 OF 57

FH4%k | RABAH
PARTS NAME; | STARTER ASSY
. PART N0, DESCRIPTION DESCRIPTION QT REIARES
BREE FAeE R4 K X) FHARGEX $ & &t
1 [F25-05160500 FCES L STARTER HANDLE ASSY 1
2 [F25-05160021 FRRRE DAMPER, HANDLE |
3 [F20-05070003EF1 KRB SEAL, FROTHY RUBBER 1
4 [F20-05070000 R Bak STARTER ASSY 1
5 [R20-05070200 W B Ak DETENT CABLE ASSY 1
6 [F20-050701018F1 BB COVER, STARTER 1
7 |6B/T97.1-6 T4 VASHER 6 ;
8 [GB/T9074. 14-M6x25 [ A MERN6X2S BOLT M6x25 3
9 [R15-07130106 LEERS SPRING, DETENT 1
10 [F15-05000029 EEEZE 08 S SPRING, DETENT TIGHTVIRE 1
11 [F15-07130105 Lt DETENT 1
12 [F15-07130107 WHEE SPRING, VOLUTE 1
13 |F15-07130201 it WEELL, START-UP {
14 |F4-04130013 LT BUSH, START ROPE !
15 |F15-07130205 R34 (05, 5x1. 8%) ROPE, STARTER (45, 5x1. 8a) i
16 (6B/T896-8 FoEs CIRCLIP 8 1
17 [F20-05070001 RABNER COVER, STARTER 1
18 [GB/T845-ST4. 2x16  [+AA sk B SM4TST4. 2x16 | SCREW ST4. 2x16 )
19 [F20-05070002 8 A% 95201 0x200 HOSE¢5x¢10x200 1
20 [P15-07130002 RARERER SPRING, DRIVE PLATE 1
2 [F20-05070004 BB EH PLATE, START WHEEL 1
22 [0B/T93-6 BELES VASHER, SPRING 6 1
23 [6B/T5783-M6x16 7 f g eN6x16 BOLT Méx16 2
24 [F15-07130203 i 4 SPRING, PAWL 1
25 [F15-07130204 s kAT LIN, PAWL 1
26 [F15-07130202 R PAWL, DRIVE |
27 [F20-05000030 WA BREE A FRAME, DETENT CABLE 1
28 (11504070007 ERREELHE WASHER, START WHBEL 1




PAGE 41 OF 57

F20E (F1SE)EF1 B4

e
=z
=2
T E
= | =
Mm
w2




F208 (FISE) BFI B

|9

.l

PAGE 42 OF 57

FHe4k  |HEAH
PARTS NAME: | TOP COWLING ASSY
[SK. PART NO. DBSCRIPTION DBSCRIPTION Ty REMARKS
SEEE R4S 4K 845 G 4 it

1 |F20-060000004-EFT  |HE4# TOP CONLING ASSY 1
2 [F20-06000001A-EF1  |TE T0P COVLING 1
3 |F20-06000003A-EF1  |HEZ COVER, TOP COWLING 1
4 |F4-08000019 % g DECAL, FILL ENGINE 1L 1
5 |F15-12000002 WEARE RIGHT DECAL, TOP COWLING 1
§  |F25-08000006-EFT  [20MP¥ 45k 20HP DECAL 1

FI5-12000004-BF1  [15HP% 24 20HP DECAL f
7 |F15-12000001 Y LEFT DECAL, TOP COWLING 1
§ | GB/T818-M5x16 5 & L BRATNx16 SCREW M5x16 4
9 |GB/T96-5 RS BIG VASHER § 4
10 |F20-06000004 LEiL) FRONT HOOK 1
11 | GB/T6L70-M5 KAEENS NUT M5 4
12 |GB/T97.1-6 T4Ee VASHER 6 4
13 |GB/T6170-M6 AR M6 NUT M6 4
14 |F20-06000005 TE4 %S LOCKING HOOK 1
15 [F15-08000002 EEer 1 ES SEAL, RUBBER 1




PAGE 43 OF 57

F208 (F15E) EF1 S4-FM

=
=z
=
[~
= =
«%0
| =
E =
=R B
| =
|| =
= Z
W | =




F208 (FISE) BFI B

|9

.l

PAGE 44 OF 57

FaR (RaMERA%
PARTS NAME:  |BLECTRIC OIL PUMP ASSY
[SK. PART NO. DBSCRIPTION DBSCRIPTION Ty REMARKS
sEEE  |REAY FHAK X FHAKEX) 8 4 4
1 [F20-05001800BFI LR LS EEN BLECTRIC FUEL PUMP ASSY 1
2 [F20-05001801EFI B R AR BODY, ELECTRIC FUEL PUNP 1
3 [F20-05001802EF1 BHEHE A NOZZLE A, FUEL PUNP 2
4 [F20-05001803EFT BHEHE B NOZZLE B, FUEL PUNP 2
5 [F20-05001804EFT SR SEAT, NEEDLE VALVE 1
6 [F20-05001803EFI E#E HOSE 1
7 |6B/1818-M4x16 A LEAT Manlh SCREW Néx16 4
8 (cB/T93-4 BUAE 4 WASHER, SPRING 4 4
9 [F20-05001806EFT 4R NEEDLE VALVE 1
10 [F20-05001807BFI i FLOATER 1
11 [F20-05001808BFT AT4 PIN, FLOATER 1
12 |GB/T818-M4x8 TR Wixg SCREW Néx8 4
13 [F20-05001809EFT RS SEAL, FUBL CAP 1
14 [F20-05001810BFT AR 4 FUEL CAP ASSY 1
15 [F20-05001811BFI FRHSE 031053240 HOSE ¢ 3x¢ 5x240 1
16 [F20-05001812BF1 A ATO 0-RING, DRAIN BOLT 1
17 [F20-05001813BFT 8k B SCREW, DRAIN 1
18 |F20-05001814BFI VES A FILTER, FUEL PUMP 1
19 [F20-05001815BFI EY Jid RUBBER PAD, FUEL PUMP 1
20 |F20-05001816BFI EE T TUBE, FUEL PUMP 1
21 |F20-05001817BF1 ENER ELECTRIC FUEL PUMP 1
22 |F20-05001818EFI t4¥z JACKET, WIRE 1
23 [F20-05001819EFT W3R E 0-RING, FUEL PUMP 1




F20A (F15A) EFT S84t

PAGE 45 OF 57

AL R

MR A (40)

PARTS NAME:

OUTER FUEL TANK (24L)




F20B (F15B)BFI E4-Fit

PAGE 46 OF 57

Fisf | SME (40
PARTS NAME:  |OUTER FUEL TANK (241)
SN, [PART No. DESCRIPTION DESCRIPTION i REMARKS
BRI Z4EE BALR (X R4 % G hE Feid
1 [F15-09000000 WEER FUEL LINE ASSY 1
2 [F15-10000000 b PORTABLE FUEL TANK ASSY 24L | 1
3 [F15-10010000 W &4 FUEL TANK CAP ASSY 1
4 |GB/T818-M5x18 & LR AN5x18 SCREY  MSx18 4
5 |6B/197.1-5 T4ES VASHER § 4
6 [F15-10020000 WEHER OLEOMETER ASSY 1
T [F15-10000003 He CASKET 1
8 [F15-10000002 WA FILTER, FUEL TANK 1
9 [P15-10000001 WA AR BODY, FUEL TANK 1 (41)
10 [F15-09020000 B A () PURL FITTING 4SS 1
11 [87133-13.3 LEEREE 0133 CLAVP B 4
12 |F15-09000001 1% Ao 630 1130 2080 HOSE A 6x11x2080 1
13 |F15-09030000 FamRaL PRIMER BULB ASSY 1
14 [F15-09000002 ¥ B0 630 11x850 HOSE B@6x@11x850 1
15 [F15-09010000 W Lok () PUEL FITTING ASSF 1




F20B (F15E) BFIE4F -t

PAGE 47 OF 57

W4 R

BASAk

PARTS NAME:

CONTROL BOX ASSY




F20E (F15E) EFI?#F%E} PAGE 48 OF 57
FHELk |BYLAH
PARTS NAME: |CONTROL BOX ASSY
[sK. PART NO. DBSCRIPTION DESCRIPTION 1Y REMARKS
SHER | RELT AKX FHAREX & £t

1 [F20-13000000BF1 EYe4H CONTROL BOX ASSY 1

1 [HT 2.5x60 REAH 2.5x60 NYLON CLAMP 2. 5x60 2

3 [F20-03000400BF1 BHF LA STARTING SWICH ASSY 1

4 |185-08010100 BU&EL CONTROL WIRE ASSY 1

5 [F15-11000002¥ BUETER PLATE , CONTROL BOX 1

6 (GB/T819. 1-M5x12 LA 1) SCREW M5x12 )

T [F15-13020007W L INCHING HANDLE, THROTTLE 1

8 [F15-13000005W m A A E BUSH, CAN )

9 [F15-13020006¥ WA E BUSH , HANDLE 1

10 [F15-11000001¥ WERRE% BLOCK , RUBBER 1

11 [F15-13000014 SEYE TACKET , CABLE 1

12 [F4-01090401 ik AR STOPER , HANG ROPE ASSY 1

13 [F15-13020400¥ REFRAH ENGINE STOP SWICH ASSY 1

14 [F15-13000203¥ Yo 553 KB INSULATED PLUG B )

15 [F15-13000202¥ M| INSULATED PLUG A 1

16 [F15-13020001¥ ghex COVER , CONTROL BOX 1

1T [F15-13000013¥ BULNER SMALL COVER , CONTROL BOX 1

18 |F15-13020005% WH&EB VAVE WASHER B 1

19 [F15-13020100¥ HEEAAE LOCKED DISK ASSY 1

20 [F15-13020002¥ 1% YRING SPRING 1

21 [F15-13020003K B4RR EACH LOCKED PULLEY 1

22 [F15-13020004¥ HREEER PLATE , PULLEY 1

23 (cB/T818-M4X6 oA LN x 6 SCREW M4 x 6 )

24 [F15-13020000¥ BULEAE COVER ASSY, CONTROL BOX 1

25 (CB/T9074. 14-MBK30  [;xAAMLAME x 30 BOLT 48 x 30 1

26 (cB/T97.1-8 THES VASHER 8 1

2T [F15-13000500¥ TR CONTROL, THROTTLE 1

28 [F15-13000007¥ HHdE VASHER 1

29 |6B/1896-6 FrogEs CIRCLIP 6 3

30 [F25-07000007¥ BEMEELD JOINT B, REMOTE CABLE 2

31 [Fi5-13000002¥ Sk CAM 1

3 |GB/T818-43K14 i LA x 14 SCREW M3x14 )

33 [F15-13000800¥ L INCHING SWITCH 1

34 [F15-13000003W BB R ER SPRING PLATE, SHIFT LEVER | 1

35 [F15-13000004¥ E(IA L PULLEY, SHIFT LEVER 1

36 [F15-13000001¥ RAREHD SPRING, SHIFT LEVER B 5

37 [F15-12000016¥ 16 MARK 16 1

38 |6B/T6170-M6 A A6 NUT M6 4

39 [F15-13000008Y BRNAEE R VASHER, CAM 1

40 [F15-13000700¥ EHEH SHIFT SWING LINK 1

41 [F15-13000601¥ LEE R e ADJUSTER FASTNESS ASSY 1

42 |GB/T5783-5K25 7 F GRS x 25 BOLT }5 % 25 )

43 {6B/T6170-5 NS NUT M5 )




F20E (F15E) EFI?#F%E} PAGE 49 OF 57
Fhkak: | RYLHE
PARTS NAME: | CONTROL BOX ASSY
[sK. PART NO. DBSCRIPTION DESCRIPTION 1Y REMARKS
SHEE | RRY FHAREX) FHAREX HE 23

4° 1F15-13000300¥ ool 22 41 1 BUZZER ASSY 1

45 [F15-13000602¥ R RSN ADJUSTER PIN 1

46 [6B/15287-6 BASE 6 BIG WASHER 6 3

47 [F15-13000006¥ BHRE R VEARABLE PLATE 1

48 [P15-13000011¥ FREHHE BUSH, SHIFT SWING SHAFT 1

49 [F15-13000012¥ &)en BRACKET , CONTROL BOX 1

50 [F15-12000013 13 MARK 13 1

51 [F15-13000015W BAER COVER , WATERPROOF 1

52 [F15-13010010¥ BYFRRASR BLOCK , CONTROL HANDLE 1

53 |GB/T956.1-5 BHHERES WASHER , LOCKED § )

54 |cB/T819. 1-M5x18 TR LRSS SCREW M5x18 T

55 [F15-13010003¥ AR X TAM , BUTTON 1

56 [F15-13010001 LV ES ] HANDLE, CONTROL BOX 1

ST [F15-13010002¥ T ES TILLER, CONTROL BOX 1

58 |CB/T84.5-ST4.8x12  [TFAER L B gR4TST4. 8x12 |SCREW ST4. 8x12 1

59 |GB/T818-M4X10 TR LA x 10 SCREN M4 x 10 3

60 [F15-13010009% BY COVER , CONTROL HANDLE 1

61 [F15-13010005¥ E4%#% SPRING 1

62 [F15-13010004 BU sk ORIENTATION, CONTROL 1

63 [F15-13010008 AR FIXED PLATE, LOCATED 1

64 |CB/T820-M6X90 A3 S BTG x 90 SCREN 6 x 90 3




F20B (F15E) BFI S5t

PAGE 50 OF 57

B |REAdR (B84

PARTS NAME:  |CYLINDER HEAD ASSY REPARE KIT)




F20E (F15E) EFI ¢

Pt

PAGE 51 OF 57

RMAR (RELER (BBH)
PARTS NAME: (CYLINDER HEAD ASSY (REPARE KIT)
G. PART N0, DESCRIPTION DESCRIPTION QI REMARKS
ABEH |2hke FHAR(EY) FHAK GEX) HE &t
1 [F20-05030000 ARERK CYLINDER HEAD ASSY 1
2 [F20-05030100 bk A CYLINDER HEAD ASSY 1
3 [F20-05030005 i hhat 2263557k OIL SEAL 22x35x7-R 1
4 [F20-05030200 fdh i CAMSHAFT ASSY 1
5 [F20-05030010 NHEE RS GASKET, 0IL PUMP 1
6 [F20-05030400 NRAH OIL PUMP ASSY 1
7 |6B/197.1-6 T4 ¢ VASHER 6 3
8 [F8-05000022 AR M6x2S BOLT M6x25 3
9 [F20-05030001 #4I1 INTAKE VALVE 2
10 [F20-05030002 #4071 VALVE, EXHAUST )
11 [F20-05030003 Ly SEAT, VALVE SPRING 4
12 [166F-010003 AT 0IL SEAL 4
13 [F20-05030004 AlTRE SPRINC, VALVE 4
14 [F15-07040006 CHELT SEAT, VALVE SPRING 4
15 |F15-07040007 AlIEER SEAT, VALVE SPRING ]
16 [F20-05030007 RERSE SPRING, ROCKER ARM )
17 [F15-07040303 E B SCREW, ADJUSTING 4
18 [F15-07040304 RS LOCKED NUT 4
19 [F20-05030300 R A ARM, VALVE ROCKER 4
20 |F20-05030006 A 188 CUIDE, VALVE )
21 |F15-07040015 BEH SHAFT, ROCKER ARM 1
2 (F20-05030008 8 R PLATE, ROCKER ARM 1
23 |GB/T5783-H6x12 AR Nox12 BOLT Méx12 1




PAGE 52 OF 37

~ B
= | ™~
=={ I
(M
AL | . ~
= | =
w2 B
Iﬂ\.’AE
FMN
R | =
e =
w
A e | .
s, | B
Z% =
| R =
= |3 ¢
N 5| e
(= =

3




FL0R (FISE)EFIEFM | messor st
FUMAR | RANXRK (484)
PARTS NAME: |ENGINE ASSY (REPARE KIT)
[SK. TPART NO. DESCRIPTION DESCRIPTION TY REMARKS
L Sk ki FHAR (X FHAK D & £t
1 [F20-05000000BF1 RAE R ENGINE ASSY 1
2 [6B/T9074. 14-M6x25  |A MM M6x2s BOLT M6X25 10
3 (6B/T97.1-6 T4H 6 WASHER 6 17
4 [R20-05000700 TREEAH COVER, THERMOSTAT 1
5 [F20-05000702 HE R £ i GASKET, THERMOSTAT COVER 1
6 [F4-04070003 HEELH ANODE p
T [6B/T818-H5x25 ok LA 5225 SCREW M5x25 2
8§ [T15-04000010 YER THERMOSTAT 1
9 [HT2. 5x50 AR, 5350 NYLON CLAMP 2. 5x50 )
10 |F20-05000016 BREAL HOSE 1
11 [R20-05010002 KEH L NIPPLE 1
12 [F20-05010000 AHL 4 CRANKCASE ASSY 1
13 [F15-00000006 R 06x12 PIN g6x12 4
14 |120-06000028 7 F R MBx65 BOLT M8x65 4
15 [6B/T97.1-8 THES WASHER 8 4
16 [F20-05010007  F 6340 BOLT M6x40 6
17 [F15-07010026 BEER MR ANODE, EXHAUST COVER 1
18 |GB/T820-M4x12 2 ENER. ey SCREW Mdx12 1
19 [F15-07010003 i g BOLT, UNTON 1
20 [F15-07010023 Miigws OIL CLEANER 1
21 [F20-05000602 AEER B GASKET, QUTER COVER |
22 [F20-05000600BFT AESHAH EXHAUST OUTER COVER ASSY {
23 [F20-050006018FT KEER OUTER COVER, EXBAUST 1
24 [F4-04010102 5% NIPPLE ASSY 1
25 |F15-04000005 KEA% NOZZLE ASSY 1
26 |CB/T3452. 1-68x81.9 |0 EBs xp1.9 0-RING #8x61.9 1
21 [F40-05000400 BHEBAE THERMOSENSOR ASSY 1
28 [CB/T352.1-613x02  |0B Eo13x02 0 RING ¢13x¢2 1
29 [F20-05030009 LE 33 BOLT, ANODE 1
30 [F20-05020002 EEHLE CIRCLIP 4
31 [F20-05020100 ERRA PISTON RING ASSY )
32 [F20-05020001 i PISTON )
33 [F20-05020300 EE A% PISTON ASSY 2
34 [F20-05020003 F & PIN, PISTON )
35 [F20-05020200 ERAL CONNECTING ROD ASSY )
36 [F25-05050021 f b b 3755017 0IL SEAL 37X50K7 1
37 [F20-05020004 iy CRANKSHAFT 1
38 [F20-05010003 BBHTE BEARING SHELL, CRANKSHAFT | 4
39 [F15-07030006 o B8 A A25x 446, 5 OIL SEAL A25X44X6. 5 1




FL0B (F1SE)EFI FH-FM | mczseor s

F LA

PARTS NAME: | REPAIR KIT 1

(@)

()




FL08 (F15E) EFT R4

PAGE 55 OF 57

FHeA% | B84 L
PARTS NAME: | REPAIR KIT 1
[SK. [PART NO. DESCRIPTION DESCRIPTION TY REMARKS
L Sk ki FHAR (X FHAK D 6 g £t
1 [6B/T3452.1-635x02 (0% El@35xe2 0-RING #35x02 1
2 [F20-05000008 (AR GASKET, CARBURETOR y
3 [F20-05040004 P ES T GASKET, BREATHER COVER 1
4 |TASO F404 31-025  |[MnpE0HE 0-RING 1
5 [F20-05000006 FAREEHE GASKET, INTAKE MANIFOLD 1
6  |0B345L.1-913x62 |0 M@13xel 0-RING ¢13x02 )
T [F20-05000001 Al g GASKET, CYLINDER HEAD 1
8 [F20-05030005 st 22x35x7-R OIL SEAL 22x35x7-R 1
9 [F20-05030010 B E & R GASKET, OIL PUNP 1
10 [F20-05040002 b B a4k GASKET, CYLINDER COVER 1
11 |TASO P404/A-24-011 (M RORE 0-RING 1
12 [F20-05030408 RHEHE SEAL RING 1
13 [F20-05000702 ¥EEER GASKET, THERMOSTAT 1
14 [F25-05050021 Er Al 3 Tx5 017 OIL SEAL 37x50x7 1
15 [F15-07030006 oh B 5 A25x 446, 5 OIL SEAL A25x44x6. 5 1
16 [F20-05000602 AKEEHEHB GASKET, OUTER COVER 1
17 [F20-000000L0 KapEae GASKET, ENGINE 1
18 [F20-05001812EF1 y;i8:L A 0-RING, DRAIN BOLT 1
19 [F20-05001809EFI R HE SEAL, FUEL CAP 1
20 [F20-05001819EF1 B HROY 0-RING, FUEL PUMP 1
21 |6B/13450. 1-68x91.9 (O 08x0L.9 0-RING ¢8x01. 9 1




F20E(F1SE)BFT ZH-FM | eacess or 57

oLk | 4842

PARTS NAME: |REPAIR KIT 2




FR0EFISE)RFIZ MM | meestor st
Fhh4tk: | B84
PARTS NAME; |REPAIR KIT 2
[SK. [PART NO. DESCRIPTION DESCRIPTION TY REMARKS
L Sk ki FHAR (X FHAK D & v 2id
L [F4-04000006 O B GASKET, DRAIN BOLT 1
2 [F15-04000008 B 31 3525%6 OIL SBAL 13x25%6 1
3 [F20-02020002 FAUERERS GASKET, EXHAUST SEAT 1
4 [F20-02010102 B A GASKET, CLAPBOARD 1
5 [F20-02010101 5 FH CLAPBOARD, EXHAUST 1
6 [F15-04000003 8L Yead GASKET, DRAIN BOLT 1
7 [F20-02010004 HAEEH GASKET, EXHAUST PIPE 1
g [F20-02010005 HEBE R GASKET, EXHAUST PIPE 1
9 |F20-040600018 ATEKZOBE 60.212.4  |O-RING 60. 2x2. 4 1
10 [F15-06080004 W 7 % B 3 Tx30x6 0IL SEAL 17x30x6 )
11 [F20-02000007 KEH A SBAL, WATER TUBB 1
12 [F20-02000005 K EHE BUSH, WATER TUBE 1
13 [F25-04050004 KE%HE SEAL, WATER TUBB 1
14 [F20-04040001 KR 7K HOUSING, WATER PUMP 1
15 [F15-00000013 Efid 04x12 PIN ¢4x12 2
16 [F15-06060002 KRAE INSBRT COVER, WATER PUMP 1
17 [F15-06050000 o4 4 INPBLLER, WATER PONP 1
18 |TASO PAD4-31-045 | KE OB B HEI1-045 0-RING 31-045 1
19 [F20-04000002 A OUTER PLATE 1
20 [F15-06020004 0 5 5t 0-RING 1
1 [F15-06020003 RahMat 20x30x6 OIL SBAL 20x30x6 )
22 [F20-04000004E 05 50 B e GASKET, DRIVER SHART BASE | 1
23 [F15-06000013 FH 4% YOODRUFF KEY 1




F20B (F1SE)BFI REFM  [pace 1 0PIV
L | REERBEER
NAE: | PARTS CATALOGUE INDEX

FHKF A5 TR T A5 FHKT N/ 5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
(B/T1099-3x5x13 33-4 F15-00000009 6-35 F15-04000002 §-11
(B/T276-6205C3 16-4 F15-00000012 13-123 F15-04000003 §-21
(B/T276-6302 16-28 6-38 F15-04000005 31-07
(B/T309-3x12 38-50 F15-00000013 16-38 38-47
(B/T309-3x16. 8 33-01 19-15 F15-04000008 8-5
(B/T3452. 1-13x2 27-5 8-14 F15-05000004 37-5

31-30 F15-01000001 4-24 F15-05000006 10-25
(B/T3452.1-20. 2x2. 4 37-38 F15-01000002 4-15 F15-05000009 10-28
(B/T3452.1-30x3.55  4-29 F15-01000003 4-13 F15-05000011 38-60
(B/T3452. 1-35x2 25-9 F15-01000004 4-18 F15-05000029 40-10
(B/T3452.1-8x1.9 31-28 F15-01000006 4-3( F15-05000031 13-21
[KO-TAT17201 16-17 F15-01000007 =17 F15-05000032 13-20
JASO-F404-31-025 27-18 F15-01000008 6-18 F15-05000035 13-25
JASO-F404-31-045 16-35 F15-01000009 6-19 F15-05040002 13-17
TB/T9740. 1-M6 1-1) F15-01000011 6-21 F15-06000013 16-31
§7133-13.3 37-11 F15-01000012 6-20 F15-06000014 17-41
§7133-13.3 46-11 F15-01000013 6-21 F15-06000015 19-7
DPR7EA-9 27-10 F15-01010001 1-3 F15-06000016 19-10
166F-010003 35-3 F15-01010002 1-9 F15-06020003 16-25
F4-01010003 2-15 F15-01010003 1-1 F15-06020004 16-24
F4-01010004 2-13 F15-01010006 1-31 F15-06020005 19-14
F4-01010005 -4 F15-01010007 -1 F15-06040002 16-29
F4-01090003 6-6 F15-01010100 2-10 F15-06050000 16-36
F4-01090006 6-5 F15-01010200 -1 F15-06060002 16-37
F4-01090007 64 F15-01010202 2-18 F15-06070002 16-10
F4-01090401 48-12 F15-01010301L 2-6 F15-06070004 16-6
F4-01090401 6-10 F15-01010301S F15-06070005 16-8
F4-03000023 16-2 F15-01010302 1-8 F15-06070006 16-9
F4-03000024 16-3 F15-01010303 4-16 F15-06070007 16-13
F4-04000006 8-3 F15-01010304 1-31 F15-06080004 16-18
F4-04000030 37-34 F15-01010305 -4 F15-06090000-11 19-8
F4-040101024 31-26 F15-01010306 1-2( F15-06090000-8 19-8
F4-04070003 274 F15-010103074 1-30 F15-07000004 21-10

31-5 F15-01010308 1-16 F15-07000005 21-2
F4-04090003 37-42 F15-01010309 1-17 F15-07000006 21-1
F4-04090004 37-43 F15-01010311 -1 F15-07000012 13-5
F4-04090005 38-45 F15-010103124 1-18 F15-07000014 13-6
F4-04090011 38-44 F15-010103134 1-15 F15-07000016 13-2
F4-04130013 40-14 F15-01010314A 1-38 F15-07010003 31-20
F4-05000200 37-33 F15-01010315 1-36 F15-07010023 31-21
F4-08000014 6-14 F15-01010316 1-11 F15-07010026 31-18
F4-08000016 6-15 F15-01010317-1 1-35 F15-07010100 31-22
F4-08000019 424 F15-01010317-2 1-34 F15-07030006 29-4
F8-05000022 27-8 F15-01010317-3 2-33 F15-07040006 35-5
F8-08000010 6-28 F15-01010400 1-39 F15-07040007 35-6
F8-10000001 46-9 F15-01030001 6-16 F15-07040303 35-8
F15-00000006 27-1 F15-01030003 6-39 F15-07040304 35-T

31-13 F15-01030005 6-9 F15-07050004 271-117

8-1 F15-01030100 6-7 F15-07110003 33-22
F15-00000008 6-34 F15-01030200 6-11 F15-07130002 40-20




F20E (F15E) EFT {5t

PAGE I OF IV

Ak | RHERBRER

NAME: PARTS CATALOGUE INDEX
EhRF RA/F5 KT R&/F5 KT W/ g
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
F15-07130105 40-11 F15-13000015W 49-51 F20-01030001 4-9
F15-07130106 40-9 F15-13000202W 48-15 F20-01030002 4-11
F15-07130107 40-12 F15-13000203W 48-14 F20-01030003 4-14
F15-07130201 40-13 F15-13000300W 49-44 F20-01030004 4-15
F15-07130202 40-26 F15-13000400W 48-13 F20-01030005 4-16
F15-07130203 40-24 F15-13000500W 48-17 F20-01030006 4-11
F15-07130204 40-25 F15-13000601W 48-41 F20-01030007 4-18
F15-07130205 40-15 F15-13000602V 49-45 F20-01030008 4-13
F15-07140001 38-52 F15-13000700W 48-40 F20-01030009 4-20
F15-07140003 38-54 F15-13000800V 48-33 F20-01030010 4-19
F15-07140004 38-53 F15-13010001W 49-36 F20-02000001L §-17
F15-07140005 38-51 F15-13010002W 49-37 F20-020000018
F15-07140100 38-49 F15-13010003W 49-35 F20-02000002 4-38
F15-07150001W 213-10 F15-13010004W 49-62 F20-02000003 §-28
F15-07150200W 13-18 F15-13010005W 49-61 F20-02000004 §-29
F15-07150300W 13-15 F15-13010008W 49-63 F20-02000005 19-21
F15-07150301W 13-16 F15-13010009W 49-60 F20-02000007 19-24
F15-07150501W 13-12 F15-13010010W 49-51 F20-02000101L 19-22
F15-09000000 46-1 F15-13020000W 48-24 F20-020001018
F15-09000001 46-11 F15-13020001V 48-16 F20-02010001 §-13
F15-09000002 46-14 F15-13020002W 48-20 F20-02010002 §-20
F15-09010000 46-15 F15-13020003W 48-11 F20-02010003L §-24
F15-09020000 46-10 F15-13020004W 48-12 F20-020100035
F15-09030000 46-13 F15-13020005W 48-18 F20-02010004 §-13
F15-10000000 46-2 F15-13020006W 48-9 F20-02010005 §-26
F15-10000002 46-8 F15-13020007W 48-7 F20-02010100 §-10
F15-10000003 46-1 F15-13020100W 48-19 F20-02010101 §-12
F15-10010000 46-3 F20-00000001 4-33 F20-02010102 §-11
F15-10020000 46-6 F20-02010103 §-13
F13-11000001W 48-10 F20-02020001 §-1
F13-11000002W 48-5 F20-02020002 §-6
F15-11010000W 14-1 F20-02020100 §-1
F15-11020002W 13-3 F20-00000002 4-31 F20-02020200 4-5
F15-12000001 42-1 F20-00000003 4-31 F20-03000001AEFI 10-27
F15-12000002 42-5 F20-00000004 4-35 F20-03000002 10-39
F15-12000004-EFT 42-6 F20-00000005 4-6 F20-03000003 10-23
F15-12000013W 49-50 F20-00000008 6-36 F20-03000004 10-14
F15-12000016W 48-37 F20-00000009 6-37 F20-03000003 10-13
F15-13000001W 48-36 F20-00000010 3117 F20-03000005W 11-45
F15-13000002W 48-31 F20-00000011 10-40 F20-03000006 10-13
F15-13000003W 48-34 F20-00000100 31-7 F20-03000006W 11-46
F15-13000004W 48-35 F20-01000001 6-29 F20-03000007BFI 10-10
F15-13000005W 48-8 F20-01000002 6-31 F20-03000007W 11-44
F15-13000006W 49-47 F20-01000003 6-27 F20-03000008 10-26
F15-13000007W 48-18 F20-01010000L 4-1 F20-03000008BW 11-49
F15-13000008W 48-39 F20-010100008 F20-03000009L 13-4
F15-13000011W 49-48 F20-01020000 6-40 F20-03000009S
F15-13000012W 49-49 F20-01020100 6-24 F20-03000010 10-6
F13-13000013W 48-17 F20-01020200 6-1 F20-03000011 10-11
F13-13000014W 48-11 F20-01030000 4-8 F20-03000012W 13-27




F20E (F15E) EFT {5t

PAGE I OF IV

Ak | RHERBRER

NAME: PARTS CATALOGUE INDEX

EhRF RA/F5 KT R&/F5 KT W/ g
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
F20-03000013 10-24 F20-04060002E 16-15 20-05000054EFI-1  38-67
F20-03000013EF1 37-18 F20-04060003E 16-14 20-05000035BFI-A  37-7
F20-030000148-EFT  37-17 F20-05000001 17-1 20-05000056BFT-A  37-6
F20-03000017 37-35 F20-05000002 27-9 20-05000059BFT 37-10
F20-03000017-1 38-71 F20-05000003 33-8 20-05000061EFT 13-18
F20-03000018 371-31 F20-05000006 25-18 20-05000062EFT 31-24
F20-03000018-1 38-70 F20-05000007EF1 25-16 20-0500085EF1 38-04
F20-03000101 10-16 F20-05000008 25-11 20-05000083EFI-1  38-65
F20-03000200w 13-30 F20-05000009 15-12 20-05000100BF1 21-9
F20-03000203W 13-31 F20-05000011 15-1 2005000200 21-6
F20-03000400BFT 11-48 F20-05000012 15-1 20-05000200MEF1 21-6
48-3 F20-05000016 31-10 20-05000300BF1 38-62
F20-03000500BFT 37-36 F20-05000017 37-35 20-05000400BF1 11-12
F20-03010001 13-13 F20-05000017EFI-B  21-12 F20-05000401EFI 21-13
F20-03010100 13-18 F20-05000022 21-15 F20-05000500MEFT 11-3
F20-03010200 13- 37-40 F20-05000500WEF] 11-3
F20-03020000 10-29 F20-05000023 38-38 F20-05000600BFI 31-14
F20-03020001 10-33 F20-05000024 38-56 F20-05000601EF1 31-15
F20-03020002 10-30 F20-05000025 38-61 F20-05000602 31-13
F20-03020003 10-3 F20-05000026 38-57 F20-05000700 31-3
F20-03020004 10-31 F20-05000027 33-5 F20-05000702 31-4
F20-03020005 10-32 F20-05000028 33-6 F20-05000800BF1 25-6
F20-04000000EL 19-17 F20-05000029 33-1 F20-05000900BF1 135
F20-04000000ES F20-05000030 40-27 F20-05000900W 13-13
F20-04000001E 16-1 F20-05000031 25-1 F20-05000901W 13-4
F20-04000002 16-34 F20-05000032 215-8 F20-05000902W 133
F20-04000002E 19-2 F20-05000033 331 F20-05000903W 13-1
F20-04000003E 19-6 F20-05000034 33-3 F20-05001000EFT 371-11
F20-04000004E 16-22 F20-05000036 33-2 F20-05001100EFI 25-10
F20-04000005E-1 16-26 F20-05000038 13-14 F20-05001200MEF! 11-13
F20-04000005E-2 F20-05000039EF1 15-11 F20-05001200WEFI 21-13
F20-04000005E-3 F20-05000039w 13-14 F20-05001300EFI 31-13
F20-04000005E-5 F20-05000040W 21-10 F20-05001500EFI 11-28
F20-04000007E 17-44 F20-05000041 11-11 F20-05001700MEFI-A  21-25
F20-04000009E 19-20 F20-05000041EF1 31-17 F20-05001700WEFI-A  21-25
F20-040001008 16-5 F20-05000042EF1 37-16 F20-05001800BFI 44-1
F20-04010001E 16-23 F20-05000043MEFI 21-17 F20-05001801EF1 44-1
F20-04020000L 17-43 F20-05000044EF1 13-33 F20-05001802EF1 44-3
F20-040200008 F20-05000045EF1 13-1 F20-05001803EF1 44-4
F20-04030000EL 16-30 F20-05000046EF1 37-8 F20-05001804EF1 44-5
F20-04030000S F20-05000047EF1 37-9 F20-05001805EF1 44-4
F20-04030001EL 16-27 F20-05000048EF1 371-18 F20-05001806EF1 44-9
F20-04030001ES F20-05000050 31-14 F20-05001807EFI 44-10
F20-04040001 17-39 F20-05000050-1 38-68 F20-05001808EFI 44-11
F20-04050000 19-8 F20-05000052-1 38-69 F20-05001809EFI 44-13
F20-040500008 16-12 F20-05000050EF1 31-11 F20-05001810EFI 44-14
F20-04050001E 16-11 F20-05000051 38-59 F20-05001811EFI 44-15
F20-04050002E 16-7 F20-05000052 37-13 F20-05001812EFI 44-16
F20-04060000E 16-19 F20-05000053 37-13 F20-05001813EFI 44-17
F20-04060001E 16-16 F20-05000054EF1 371-12 F20-05001814EFI 44-18




F20B (F1SE)BFT EAFM  [pacewvor v

Ak | RHERBRER

NAME: PARTS CATALOGUE INDEX

EhRF RA/F5 KT R&/F5 KT W/ g

PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.

F20-05001815EFI 44-19 F20-05050100 38-46 F25-07000303W 13-37

F20-05001816EFI 44-20 F20-05060001 13-7 F25-07000304W 13-38

F20-05001817EFI 44-11 F20-05060002 13-8 F25-08000006-EFI 42-4

F20-05001818EFI 44-12 F20-05060101 13-9 F40-03000300BF1 10-18

F20-05001819EFT 44-13 F20-05060102 13-11 F40-05000003 25-19

F20-05010000 31-12 F20-05070000 40-4 F40-05000040EFT 37-25

F20-05010002 31-11 F20-05070001 40-17 F40-05000081EFI 38-63

F20-05010003 29-3 F20-05070002 40-19 F40-05000081EFI-1  38-066

F20-05020001 29-8 F20-05070003EF1 40-3 F40-05000083EFI-1  38-72

F20-05020002 29-6 F20-05070004 40-21 F40-05000400 31-29

F20-05020003 29-1 F20-05070100 40-6 F40-05000500BFI 13-5

F20-05020004 29-1 F20-05070200 40-5 F40-05091100B-EFT  37-26

F20-05020100 29-9 F20-06000000A-EFT  42-1 F40-05091400EFI 13-34

F20-05020200 29-5 F20-06000001A-EFT  42-2 F40-05091401EFI 23-30

F20-05020300 29-10 F20-06000002 42-15 F40-05091402BF1 13-31

F20-05030001 35-1 F20-060000034-EFT ~ 42-3 T15-04000010 31-8

F20-05030002 35-9 F20-06000004 42-10 T15-04070007 40-28

F20-05030002 51-10 F20-06000005 42-14 T20-06000028 31-14

F20-05030003 35-1 F20-07000100W 13-34 T20-06000037W 11-16

F20-05030004 35-4 F20-07000101V 13-35 T36-04000023 25-15

F20-05030005 33-13 F20-07000102W 13-40 T40-01020101 6-11

F20-05030006 35-12 F20-13000000EF1 48-1 T40-02000004 §-32

F20-05030007 33-10 T40-05000028 13-32

F20-05030008 35-14 T40-05000702W 11-18

F20-05030009 27-6 T40-05000704W 11-11
31-31 T5-03000016 19-19

F20-05030010 33-15 F25-00000004 10-20 T85-08010100 48-4

F20-05030011 33-12 6-33 TE15-02000016 §-33

F20-05030012 33-11 F25-01010104 1-11 TE15-04020000 19-8

F20-05030013 33-10 F25-03000006 10-11

F20-05030100 17-12 F25-03000007 10-22

F20-05030200 33-14 F25-03000024¥-A 11-47

F20-05030301 35-11 F25-03000100W 10-5

F20-05030400 33-16 F25-03000101W 10-1

F20-05030401 33-17 F25-03000102W 10-2

F20-05030402 33-20 F25-03000103W 10-3

F20-05030403 33-18 F25-03000104W 10-4

F20-05030404 33-14 F25-04000006 17-45

F20-05030405 33-15 F25-04050004 17-40

F20-05030406 33-26 F25-05050016 25-17

F20-05030407 33-13 F25-05050021 29-1

F20-05030408 33-19 F25-05090100W 13-11

F20-05040000 17-11 F25-05160021 40-2

F20-05040001 217-20 F25-05160500 40-1

F20-05040002 17-11 F25-05170201W 13-15

F20-05040003 17-13 F25-05170202W 13-

F20-05040004 17-14 F25-05170400W 13-17

F20-05040005 27-19 F25-07000005W 13-29

F20-05050000 37-39 F25-07000006W 13-32

F20-05050001 38-48 F25-07000007W 48-30




	F20E-EFI封面
	目录1
	目录2
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	50
	51
	52
	53
	54
	55
	56
	57
	检索表1
	检索表2
	检索表3
	检索表4

